
	WN-FR16-NBAR-SS-B

	Installation Instruction




[bookmark: _GoBack]Thank you very much for choosing our products.
Please read the installation instruction carefully before using our product and be sure to fully understand the contents mentioned above for subsequent installation.
      In addition, please keep properly the installation instruction for product maintenance in future.

	Attentions



· The following symbols are used in this installation instruction.

Relevant matters must be obeyed for safety.
Non-compliance may result in injury or other accidents.
Please read carefully and obey strictly.

Relevant matters must be obeyed for the smooth installation 
and use.


· Non-compliance may cause the problems with vehicle. Please do not install that is not recorded in this instruction.
·  Please forgive that we are not responsible for any consequences arising from the installation not according to our installation instruction.

	· Product Composition  *Please confirm if it is missing.
[image: ]

	· Attentions
· The labels of fitting procedure inside the thick wireframe is particularly important. Pay attention to them in the actual installation.
· Pay attention to safety during installation.

	Fitting Procedure

	[image: ]

	[image: ]

	[image: ]

	[image: ]

	[image: ]

	[image: ]



TIPS:
= Routine Maintenance =
1) Please use neutral detergent to wet the soft cloth or suede and so on, then clean our product. 
[image: ]
	管理番号
****-****
	改訂
-
	発行年月
20**/**
	ﾍﾟｰｼﾞ
1




image5.png
Visual / Graphic Illustration

Top mounting
brackets (0) go
on the inside of
the chassis.

0

Step # Description/Method
2 ribs must be cut out of the grill. Tape surrounding
Step2.1 areas to avoid any damage to grill. Cut out the ribs
shown in FIG 2.1.
AT On the chassis you will find two holes. Mount the
B brackets labelled D as shown in FIG 2.2
The top brackets can be mounted by sliding them in
i from the bottom of the bumper up and through the
o trimmed grillin FIG 2.1 and against the inside of the
chassis
step2a | Thespacers () oinside the chassis, Doto both sdes

of the vehicle.





image6.png
b g z # iption, h
Visual / Graphic lllustration Step gescrifition/Method
Step3.1 Find the holes shown in FIG 3.1
ke he ki he
Step3.2 Assemble the bracket labelled D using the kit as shown

inFIG3.2.

Step3.3

Do to both sides of the vehicle.





image7.png
4 B . D iption,
Visual / Graphic lllustration Step# escription/Method
stepas | Make sure brackets are atthe specified height. Heights
P are shown in FIG 4.1
B> The cover that was removed in Step 1.1 needs to be

Trim along the bend

trimmed. Trim according to FIG 4.2





image8.png
Visual / Graphic lllustration

Step # Description/Method
e Assemble the nudge to the protruding brackets using
4 the kit shown in FIG 5.1 And FIG 5.2.
Make sure nudge is centered and straight. Tighten all
Step5.2
sets to specified torques.
Refit covers that haven't been discarded back and
Step 5.3

make sure all clips have been used

COMPLETE





image9.png
Make sure bar is centralised and tighten all fasteners to specified torque. M1
42Nm, M12=73Nm. A

WARRANTY
11 any product manufactured by SYCOR i found to be defectiveduringa period o twelve (12)
months afer the dateof purchase, SYCOR shall rpair (t SYCOR' discretion) the defectve
product o part

2. Any defect n a poduct disrbuted by SYCOR , but ot manufactured by SYCOR, shall e dealt
with i accordance with, and to the extent o, the warranty offered by the manufacturerof the
product

3.SYCOR does not warrant that the products manufactured by It comply with the lawsof the lace
‘where the productsare being purchased o used. It s th responsibilty of the purchaser to
ascertain whether productsbeing purchased - o ffliation o these products o any othr abject
comply with the ol laws

4. Except tothe extent descrbed n this warranty , SYCORshall not b lablefor any other aim
Includingthose claims risin from faulty design, the use of the product on any indiret specalor
consequential damage ornjury o any person, company or any other entity.

5. Modifcation or leration to any product manufactured by SYCOR to enable ftmentin
Conjunction with other vehice acessoriesor modiications {eg It kis) wil void warranty i,





image10.png
\# Note

-~ Do not use any hard objects such as brushes. Otherwise, it will cause surface scratches.
- Please protect the product from gasoline, light fuel, fuel oil, brake fuel, engine oil, paint thinner, sulphuric

acid(battery liquid), wax remover, etc. Otherwise, it will cause product discoloration and dyeing. In case
product come into contact with above objects, please use neutral detergent to wet the soft cloth or suede and
500, then clean our product and wash it with water quickly.





image1.emf

image2.emf

image3.png
aty]

Description

Qty

Description

M12x50x1.25 Fine Sets (8.8)

Top mounting brackets (PS and DS)

M12x40x1.25 Fine Sets (8.8)

Bottom mounting brackets (PS and DS)

M12 Spring washers

Top clamp plate

M12x30x2.5 Flat washers

Bottom Spacer plates

M10x30_Sets (8.8)

w[=[o]v|o
NN N

16mm Spacer tubes

M10x40x3 Flat washers

M10x100_Sets (8.8)

M10 Spring washers

M10x30x2.5 Flat washers

M10 hex nuts

M8x25 Sets (55)

M8x20x1.6 flat washers (55)

M8 Spring washers (S5)

z|z|~|x|<[-|z|o[n|m|o|n]|=|>
s [m]a]efa]s|m]m]s]s oo

2

M8 Hex nuts (SS)

[Additional equipment/Material needed for fitment

ay[ 1 Ratchet set anv] 1 Hacksaw blade
1 Masking tape 1 Spanner set
1

Measuring tape





image4.png
Visual / Graphic Illustration

DO NOT
REMOVE THE
BUMPER

Images are for
reference to
plastics

Step # Description/Method
L) Remove Bottom cover as shown in FIG 1.1. The
o bumper does NOT have to be removed.
Remove and discard lower air deflectors as shown in
Step 12

FIG 1.1. The bumper does NOT have to be removed.





